

証明番号
CERTIFICATE NO.:

AD 511-090930-5298

契約番号
CONTRACT NO.:

9-16-0N-511-5568-030

需要家
CUSTOMER

注文者
SHIPPER

HANWA CO., LTD.

品名
COMMODITY

GALVANIZED STEEL SHEET IN COIL

寸
SIZE

1.550X1218XC

注
SPECIFICATION

AGHM A053-01-01-010

規
REFERENCE NO.:

22R253912900

格
SPECIFICATION

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900

注
REFERENCE NO.:

22R253912900



日新製鋼株式会社
堺製造所

TEL (072) 243-2532

NISSHIN STEEL CO., LTD

SAKAI WORKS

5 Ishizu-nishimachi, Nishi-ku
Sakai-shi, Osaka 592-8332 Japan

TEL 072-243-2532

鋼材検査証明書

INSPECTION CERTIFICATE

注
SPECIFICATION

22R253912900

規
SPECIFICATION

AGHM A053-01-01-010

寸
SIZE

1.550X1218XC

注
SPECIFICATION

22R253912900

規
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

注
SPECIFICATION

22R253912900

製品番号 PACKAGE NO.	数量 QUANTITY	管理番号 CONTROL NO.	重量 MASS	引張試験 TENSILE TEST	曲げ BEND TEST	硬さ HARDNESS TEST	Zn COATING	化学成分 (%)									
								YS	TS	EL	EL	(%)	(HV)	C	Si	Mn	P
49	3	T9285693C714	19,200	26.1	35.84	1.96	000D	119.0	G60	4TR.	18	15	11				
52	3	T9285693C715	19,320	26.0	35.74	1.56	000D	120.0	G60	4TR.	18	15	11				
55	3	T9285793C723	19,115	25.8	35.54	4.06	000D	116.0	G80	4TR.	18	14	11				
58	3	T9294293D049	19,330	25.9	35.84	2.83	000D	119.0	G60	4TR.	18	13	10				
61	3	T9365994ER23	19,380	23.7	34.94	4.63	000D	115.0	G60	4TR.	17	12	9				
64	3	T9365994ER24	18,935	23.2	34.64	4.53	000D	114.0	G60	4TR.	17	12	9				
合計																	

上記注文品は鋼材の規格または仕様に従って製造され、その要求事項を満足していることを証明します。
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED IN ACCORDANCE WITH THE STANDARDS AND SPECIFICATIONS SPECIFIED BY YOU AND THAT IT SATISFIES THE REQUIREMENTS.

M. Kobayashi

検査担当チーフリーダー
MANAGER OF INSPECTION BRANCH

備考
REMARKS

CHECKED BY
JIRAPORN B.

材料番号
MATERIAL NO.

検査日
SEP/014

検査員
90/449